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ITEM | HYDRO—GEAR ITEM | HYDRCG—GEAR
NOC. PART NO. QTY DESCRIPTICN NO. PART NO. QTY DESCRIFTICN
1 70086 1 ASSEMELYl L H HOUSING 83 44757 > FIN, DOWEL
1 '[-)I;"GH?HU:UNS[EF 1-1/8 0D 64 44776 1 GEAR, REDUGTION 14T—34T
1 BEAF%ING, NEEDLE SCE1412 ;5] 70D51 } EENAI?_ gg_l_VE PINION ASSEMBLY
1 BEARING, BALL 256MM X 52ZMM X CEAR 12T
1 BEARING, NEEDLE — SCH 1012
1 SEAL, OLL .984 X 1.5 X .25 O A ! AT T YATK
2 74088 1 ASSEMBLY, R H HOUSING 69 44795 z WASHER, FL 5/8ID X 1-1/4 X .05
1 HGUSING, R H TRANSAXLE 70 44794 1 WASHER, FL 7/8ID X 1-1/200 HT
] 32;EE§IERSE%ER5€%_1DBD X« 313 D X 04 71 44827 2 BALT, HEX HD 5/18-18 X 3-1/2
a - - 72 43DB3 4 HEX NUT 5/16—18
1 BEARING, NEEDLE SCE1412 73 | 50868 1 TORX HEAD SCREW, 5/16—18
1 BEARING, BALL 25MM X 52MM 74 | 45DBEB 7 CAP SCREW, HEX §/16—18 X | &R5
1 BEARING, NEEDLE — SCH 1012
1 SEAL, QIL .984 X 1.5 X .25 76 44785 1 BALT, SHOLILDER
7 44742 2 DL SEAL .984 X 1.5 X .25 77 44786 1 ARM, FREEWHEEL ACTUATING
16 52877 1 BRAKE SHAFT ASSEMBLY 78 44761 1 SEAL, GIL .625 X 1.0 X .25
1 SHAFT, BRAKE 79 50418 1 GREASE (10 QzZ. TUBE)
2 BEARING, BALL .62 X 1.38 X .43 80 50828 1 SEALANT
] E%E'UI%T B1 43084 1 BOLT, HEX 5/16-18 X 1-3/4 GR 5
20 70087 2 AXLE MOUNTING HORN ASSEMBLY gg ggg%? 13 ggl",\,T'_g,\,/ 1ﬁ[T1|f-_sRX 4-1/2 R 5
% BEARING. 2UM 1D O/ SEALS 90 66.60z|  20W-30 OlL
1 WASHER. 1.0 X 1_5:15 ){_og H 91 BDU-10L-118 1 BDU-1CL-118
1 WASHER, 1.0 X 2.08 X .09 HT 95 90DB110-B600 | 2 PLUG, STRAIGHT THREAD
1 SHAFT, AXLE 96 50257 1 60° 7/18 SAE X 5/16" FITTING
1 RING, RETAINING 1D2 | 70D52 1 SEAL KIT
21 44805 2 WASHER, 1.0 X 1.63 X .08 HT 103 ) 50169 ! WASHER
22 44B0B 2 WASHER, 1.0 X 2.06 X .09 HT 1D4 70109 1 CAF VENT ASSEMBLY
33 52589 1 BRAKE YOKE ASSEMBLY 1 VENT
1 YOKE, BRAKE 1 CAP
1 BOLT, SQ HD 5/16—24 1pa | 70110 1 FITTING—O RING ASSEMBLY
35 50214 1 ARM, BRAKE } ﬁ?ﬁ'ﬁcf
;3 2:}%2 12 ihﬁf‘ BF'R%CKKE 108 | 45DD7 1 CONTROL ARM
. 109 | soD1A 1 SET SCREW
39 44130 1 WASHER, 7/BOD X 7/16 X 06D HT 1o | 50007 X FLTER HEAD
39 44142 ! NUT. SLOTTED HEX 111 | 50208 3 HOSE, 5/16¢ X 12" LONG
40 44101 1 FIN, COTTER 13 | 50210 i 90—7/€ SAE FATTING
41 44127 2 PIN, BRAKE ACTUATING 116 50213 1 45-9/16 SAE FITTING
:g g}g } EEXICEIIQ_FRO 3/16 X 5/8 117 | 50249 P 90—9/16 SAE FITTING
118 | 50251 1 90" SAE #6 FLARE MALE FITTING
jg ﬁg?g : glc‘:sET' ?RQKEZD < 11/2 119 | 50250 1 STRAIGHT 5/16 FLARE FEMALE FITTING
- 1/4- =1/ 121 | 2003016 1 WIRE RETAINING RING
47 44433 1 BOLT, 1/4-2D X 1 W/NYLOK CR5 193 | Bo4Ds 5 0 RING
49 70251 1 DIFFERENTIAL ASSEMBLY
2 GEAR, 12T DIFFERENTIAL
6 GEAR, 10T FLANET DIFFERENTIAL
[5) SPACER, DIFFERENTIAL
3 SPACER, SHAFT
1 DIFFERENTIAL END CAF
3 BOLT, 3/8-24 X 4.5 GD3
3 NUT, HEX LOCK 3/8-24 GDB
3 SHAFT, DIFFERENTIAL
1 GEAR, 60T DIFFERENTIAL
&
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